(@31vHISNT HIN)




STANHAY 985

MASTER LANDWHEEL/GEARBOX - 60 x 60 TOOLBAR

SINGLE WHEEL TYPE

- ROUND WHEEL SPINDLE

4.00-16 TYRE
WHEEL TYPES
N =
(_ L
L/H R/H

Note: L/H and R/H wheels may be fitted on either side of-dril]-ogtfits.

Item No:

1

T REN

—
—OWoO~NM

N = e ot ettt s
OQWO~NI T WR

NN
W Ny —

Part. No:

7402719
7402720
7402662
2311092
2303010
7402445
7402860
2303109
2311090
2306082
2217009
1901051
7402709
6902326
7402687
2306466
6902235
2311089
2303092
1901049
7703060
6902234
7402441
1807018
1807038
1807030

Description:

Gearbox Body L/H

Gearbox Body R/H -

Clamp Half

M16 Flat Washer

M16 Hexagon Nut

Gearbox Lid L/H

Gearbox Lid R/H

M10 Nyloc Hexagon Nut - thin
M10 Flat Washer

MIO x 160 Hexagon Head Bolt
Circlip

Ball Bearing

17T Driven Sprocket

Shaft Support (non driving wheels only)
Adjuster Frame

M8 x 40 Coach Bolt

Output Drive Jockey

M8 Flat Washer

M8 Nyloc Hexagon Nut

Ball Bearing

17/247 Sliding Sprocket

Output Shaft

30T Output Sprocket

Connecting Link (for items 22 & 23) USE 1807101
Chain - 46 pitches USE 1807115
Chain - 53 pitches  USE 1807110

- 35 -


cfountain
Highlight

cfountain
Highlight

cfountain
Highlight


STANHAY 985 »
MASTER LANDWHEEL/GEARBOX - 60 x 60 TOOLBAR
SINGLE WHEEL TYPE
4.00-16 TYRE - ROUND WHEEL SPINDLE

No: Part No: Description:
2306488 M10 x 30 Coach Bolt
6902236 Quadrant Washer
6902742 Adjuster Frame Nut
6902229 Arm Pivot Plate
6902325 Plate Packing (for adjustment)
2309063 M10 x 30 Hexagon Head Screw
2309061 MI0 x 20 Hexagon Head Screw
1707083 16/17T Sprocket
1707084 18/19T Sprocket
1707085 20/21T Sprocket
7402467 16T Input Shaft .
2311091 M12 Flat Washer
2306097 MI2 x 45 Hexagon Head Bolt
2306097 - MI2 x 45 Hexagon Head- Bolt
6902230 Wheel Strut
2311370 M10 Flat Washer - Extra Large
2303094 M12 Nyloc Hexagon Nut
7402434 Wheel Arm
1808065 Connecting Link
1808066 Chain - 87 pitches
7403158 16T Wheel Spindle
2217208 Circlip
3000657 Landwheel Hub
6902673 Bearing Spacer - landwheel
7703048 Wheel Centre c¢/w studs
5700339 Wheel Stud ‘
5700336 Landwheel L/H (c/w tyre & tube)
5700337 Landwheel R/H (c/w tyre & tube)
5700333 Wheel
5700334 Tyre
5700335 Tube
5700340 ~ Wheel Nut
6902239 Scraper Arm
2309049 M8 x 30 Hexagon Head Screw
7402446 Landwheel Scraper
2316033 R-clip
2303009 M12 Hexagon Nut
2311217 MI2 Spring Washer
2303013 M30 Hexagon Nut
6902759 Tab Washer - Landwheel
6413059 Key - Wheel Centre
ASSEMBLIES
7703055 Single Landwheel L/H ) Drill and
7703056 Single Landwheel R/H ) Granyl Drive
7703049 Single Landwheel L/H ) -
7703050 Single Landwheel R/H ) Granyl Drive

- 37 -



